
one brand fits all 1

H 185-6
TECHNICAL DRAWING

REF. NO.: 36546

��
��
��

�
�
�
������

��

��

��
��
��
��
��
��
��
��
��

��

��

��
��
��
��
��

�� ��

�� �� ��

�� �� �� �� �� �� �� �� �� �� ��

������������������

��
��
��
��

��
��
��
��
��
��
��
��
��
��



2one brand fits all

NO. Designation Code SKU Qty

1 Oil leveler 36744026 1

2 Screw 4

3 Crankcase cover 36546003 1

4 Oil plug 36888050 1

5 Rubber gasket 36744021 1

6 Screw 1

7 Screw 1

8 Crankshaft 36744019 1

9 Connecting rod 36744017 1

10 Circlip φ 14 2

11 Piston pin φ 12×39.5 36843013 1

12 Piston φ 48×35.5 36843012 1

13 Oil scraper ring φ 48×3 36843011 1

14 Piston ring φ 48×2 36843010 2

15 Crankcase 1

16 Bolt M6×20 4

17 Cylinder gasket 36744012 1

18 Cylinder φ 48 36744010 1

19 Valve gasket 36744008 1

20 Locating pin φ 3×6 36843007 2

21 Valve 36843006 1

22 Valve plate 36744006 1

23 Gasket 36744005 1

24 Air filter 36943010 1

25 Bolt M6×35 4

26 Spring washer 6 4

27 Spring washer 6 4

28 Fan cover 36546028 1

36546 PART LIST REF. NO.: 36546



3one brand fits all

REF. NO.: 3654636546 PART LIST

NO. Designation Code SKU Qty

29 Bolt M5×14 4

30 Nut M8 1

31 Capacitor 36744030 1

32 Spring washer 4

33 Tooth washers 1

34 Spring washer 4 1

35 Stator subassembly 1

36 Bearing 6003-RS 1

37 Sealing ring 17×35×7 1

38 Rotor 1

39 Bearing 6202-RS 1

40 Circlip φ 14 1

41 Motor bracket 1

42 Fan 36744042 1

43 Tooth Washers 1

44 Spring washer 4 1

45 Bolt M5×85 4

46 Quick coupler 36843079 1

47 Pressure gauge 40 4345217 1

48 Pressure regulator 4300201 1

49 Connecting pipe 1

50 Pressure gauge 50 4345219 1

51 Pressure switch 4304011 1

52 Safety valve 363814 1

53 Screw 1

54 Discharge pipe 36546054 1

55 Rubber hand 1

56 Bolt M8×25 4



4one brand fits all

36546 PART LIST REF. NO.: 36546

NO. Designation Code SKU Qty

57 Washer 4

58 Nut 8 4

59 Power cord 1

60 Non return valve 36888018 1

61 Tank 36546061 1

62 Nut 4

63 Washer 4

64 Flat gasket 4

65 Foot pad 36843072 4

66 Flat gasket 4

67 Screw 4

68 Drain valve 1

69 Screw 1

70 Cooling fin 1

71 Delivery pipe 36546071 1

Complete pump unit 367440U 1

Complete set of feets and screws - 6 ltr 365460WS 1


